Welcome to Our Community

Some features disabled for guests. Register Today.

      1. Build Progress:
        • Build in Progress...
      Rate This Build
      5/5,
      2 votes
      This is a 6020 (Will do 4020 in the future) V-Slot Resin 3d Printer. It requires 1 extrusion part can be easily adjusted to your needs to changing length of the aluminium profile, rods and lead screw. The Z axis carriage can be single or double (like in picture) for adding a second motor on the back if you are planing to make a bigger version. All m5 holes are in grid to match V-Slot rails in both Horizontal and Vertical. Also another feature I am planing to add on the design is the ability to replace the arm with a V-Slot bracket that can fit 2 towers together for an XL version of the machine (i want to give the ability to easily scale this project to everyone needs by printing more parts and choosing the corresponding length of rods/lead scew/V-Slot).

      Base Part that holds V-Slot is inspired by D-BOT XY carriage, V-Slot joints originaly designed from spauda01
      http://www.thingiverse.com/thing:1001065

      Platform Holder is from Cristelia - Open Source LCD SLA resin printer designed from Krzysztof Dymianiuk a.k.a. dvjcodec
      Cristelia - Open Source LCD SLA resin printer [ DayLight ] by dvjcodec

      Parts: (Quantitly depends on configuration and scale of the build)

      1-2 x V-Slot
      2-4 x 12mm Linear Rod
      2-8 x LM12UU Bearing
      1-4 x 8MM Acme Lead Screw + T Nut
      1-4 x 5mm to Coupler
      1-4 x Nema 17

      Updates/Notes/Upcoming Changes

      1. The Cover now have the holes to mount on Base part. Still need to add more holes and mount holes for electronics maybe add a fan as well. (In progress)

      2. I started designing the tilt mechanism. Will be consisted of 2 cheap RC Servo motors and some 3d printed parts. (In Progress)

      3. Need to design a vat that will work with the tilt mechanism.

      4. I am planing tomake a 4020 Version for very small builds.

      5. I am planingto add the base.stp with different diameter holes for linear rods. Starting from 8mm-12mm.
      Current configurations:

      Extra Small scale.
      1 x V-Slot 6020
      2 x 12mm Linear Rod
      2 x LM12UU Bearing
      1 x 8MM Acme Lead Screw + T Nut
      1 x 5mm to Coupler
      1 x Nema 17
      3D Pritned Models:
      2 x Base
      1 x Z Bracket
      1 x Arm Single
      1 x Cover

      Small scale
      1 x V-Slot 6020
      2 x 12mm Linear Rod
      4 x LM12UU Bearing
      1 x 8MM Acme Lead Screw + T Nut
      1 x 5mm to Coupler
      1 x Nema 17
      3D Pritned Models:
      2 x Base
      2 x Z Bracket
      1 x Arm
      1 x Cover
      1 x Back Bracket

      Medium scale
      1 x V-Slot 6020
      2 x 12mm Linear Rod
      4 x LM12UU Bearing
      2 x 8MM Acme Lead Screw + T Nut
      2 x 5mm to Coupler
      2 x Nema 17
      3D Pritned Models:
      2 x Base
      2 x Z Bracket
      1 x Arm
      1 x Cover
      1 x Back bracket

      Large scale
      2 x V-Slot 6020
      4 x 12mm Linear Rod
      8 x LM12UU Bearing
      2 x 8MM Acme Lead Screw + T Nut
      2 x 5mm to Coupler
      2 x Nema 17
      3D Pritned Models:
      4 x Base
      4 x Z Bracket
      2 x Dual Comnfig Bracket
      2 x Cover
      2 x Dual Config Bracket

      Extra Large scale
      2 x V-Slot 6020
      4 x 12mm Linear Rod
      8 x LM12UU Bearing
      4 x 8MM Acme Lead Screw + T Nut
      4 x 5mm to Coupler
      4 x Nema 17
      3D Pritned Models:
      4 x Base
      4 x Z Bracket
      2 x Dual Comnfig Bracket
      2 x Cover
      2 x Dual Config Bracket
  • Loading...
  • Build Details

    Build License:
    • CC - Attribution NonCommercial - Share Alike - CC BY NC SA

    Inspired by

    D-Bot, Cristelia, Olo
  • Parts list

    Qty Part Name Part Link Comments
    1 V-Slot 6020 http://openbuildspartstore.com/v-slot-linear-rail/ Link 500mm
    4 LM12UU http://www.ebay.com/itm/12mm-Linear-Ball-Bear-Bearing-CNC... Link 2 or 4 depending how rigid you want this build to be.
    2 Acme Lead Screw + T-NUT http://www.ebay.com/itm/Acme-threaded-Rod-Stainless-steel... Link 1 or 2 depending how rigid you want this build to be.
    2 12mm Linear Rod http://www.ebay.com/itm/Harden-Process-OD-12mm-CNC-Linear... Link
    1 Glass Link
    1 MDF Link
  • Attached Files:

  • About Us

    The OpenBuilds Team is dedicated helping you to Dream it - Build it - Share it! Collaborate on our forums and be sure to visit the Part Store for all your Maker needs.


    Support@OpenBuilds.com

  • Like us on Facebook

  • Support Open Source FairShare Program!

    OpenBuilds FairShare Give Back Program provides resources to Open Source projects, developers and schools around the world. Invest in your future by helping others develop their future.

    Donate to Open Source